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Testing of Curtain Fabric Collection
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DANISH
TECHNOLOGICAL
INSTITUTE

Gregersensvej

P.O. Box 141
DK-2630 Taastrup
Tel. +45 72 20 20 00
Fax +4572202019

info@teknologisk.dk
www.teknologisk.dk

Kvadrat A/S
Lundbergsvej 10
DK-8400 Ebeltoft (Denmark)

Samples of curtain fabric collection in 21 colourways
designated AIR 4.

The test material was submitted by the client and received at
the Institute on 19 September 2003.

Testing of colour fastness to light.
ISO 105-B02:1994, normal conditions, method 2.

Assessment scale: 1-8, 8 best rating.
Test apparatus: Xenotest 450.

29 October 2003

The test results are given on page 2 of this report.

The exposed test specimens are enclosed.

The test results relate only to the submitted test material

This report cannot be reproduced in any way, except in full context, without approval in writing from Danish Technological

Institute
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Material Tested Curtain fabric designated AIR 4.

Test Results Colourway

943
933
913
833
823
743
733
723
643
623
613
333
433
423
353
243
223
211
203
133
100

ntj/ldb/ac, 30 October 2003

Colour fastness to light

5
>6-7
6-7
>6-7
>6-7

6
6-7

6

6
6-7
6-7
>6-7
>6-7
>6-7

>6-7
>6-7
>6-7
>6-7
>6-7
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